

TEST AND MEASUREMENT LAB TEST RESULTS

REQUESTER: T McCracken TESTER: C. Stephens DATE: 4/29/88
REPORT NO.: E 880782 WORK ORDER NO.: 481158
WRITTEN BY: C. Stephens
TEST TYPE: _____

FIREARM STAT'S : MODEL: 700 KS CAL or GAUGE: 270
BARREL TYPE: _____ PROOFED: YES X NO _____

REASON FOR TEST :

To determine what damage will occur to a Kevlar stock, when subjected to severe abuse.

EQUIPMENT REQUIRED : Reloading Equipment, P&U Range, Measurement Lab, Universal Receiver, Oehler System, Iron Lung, & personnel.

TEST PROCEDURE : A high pressure round was developed by loading & shooting various loads. The high pressure round and gun were taken to the measurement lab and fired in the iron lung.

TEST RESULTS : Results indicate that the Kevlar stock will withstand the abuse of a high pressure round.